
. .  
, r. 1.-4 >:-j*[ I -- , - , - , - !  

BEFORE THE PUBLIC SERVICE COMMISSION . 8 \- 

In re: Application of Lake 1 
Utility Company for amendment ) 
of water and wastewater cer- ) 
tificates in Lake County, 1 
Florida. ) 

APPLICATION FOR AMENDMENT OF CERTIFICATE FOR AN 
EXTENSION OF TERRITORY 

Applicant , LAKE UTILITY COMPANY (hereinafter 'LUC" , 

'Applicant" or "Utility") by and through its undersigned attorneys, 

and pursuant to 367.045, Florida Statutes, applies to the Florida 

Public Service Commission for amendment of its Water Certificate 

No. 527-W and Wastewater Certificate No. 461-S to add territory 

located in Lake County, Florida, and submits the following 

information: 
[...]
COUNTY OF J Kh\O& 

/ The foregoing instrument was acknowledged before me this &k 
day of J (,TQLy‘ , 1992, by H. SMITH RICHARDSONJras Trustee, 
who is personally known to me or who has produced /g3c: L I C  3‘//773? 
as identification and who did ) take an oath. 

FREDERICK WOOSTER Print Name: J LtC, MAINE 

Expiration Date: J 

Commission No. J MY COd$$KKREs APRIL 25, 

R&.?..RKEIVED FOR 

TF  EXCISE TAXES 

DO &+?5!fkfi E S C. W AT K I NS 

1993 

CORRO”#XOM)IUBSDI.Z43 
92077.4 



Signed, sealed and delivered 

R R,AM P a 4  
R. Randolph kichardson, as 
Trustee 

STATE OF ,-@ L 

COUNTY OF /',"I /.AM& - 

The foregoingd instrument was acknowledged before me this - 30%' 
day of , 1992, by R, RANDOLPH RICHARDSON,- as Trustee 
o f  t h e  a Richardson Testamentary Trust, to me well known to 
be the person described in and who executed the foregoing 
instrument, and he acknowledged before me t h a t  he executed the same 
on behalf of said Trus t .  

WITNESS my hand and o f f i c i a l  seal in the County and State last 
aforesaid this 30 ch day of July, 1992. 

- 

Notary Publi 
Print Name: 
Commission No. 
Expiration D 



Signed, sealed and delivered 

*- ___-.- -_..-----. 

Stuart Smith Richardson, as Trustee 

/.. . 
STATE OF -L,,% [Lwh 7 

COUNTY OF /J7/';+' /...,.I, , 

/ __ r. 

The foregoing instrument was acknowledged before me this &, 
day of d.,JL,~,, , 1992, by STUART SMITH RICHARDSON, as 
Trustee, wh-d is personally known to me or who has produced 

A' as identification and who did (did not) take an 
oath. 
. .  . .  

n 

I 

CI.K?A7KTtl I','(OVE Notary PubLic 

d in Nassau County 

BLIC, Stnte of h!ew York A 0  

No. 48729513 Print Name: y ~ 7 x ~ a , , c c - 5 = 7 - ,  , 9 / - = . t ~ ,  
Commission N8.w in New York Cnunty  

n Expires October 6, "'.id Expiration Date: - '..'. 



1. That certain Mortgage executed by H. Smith Richardson Testamentary Trust created 
under Article Seventh of the Will of H. Smith Richardson, deceased, dated July 29, 
1969, in favor of First Union National Bank of North Carolina dated October 6, 1989 
and filed October 9, 1989 in Official Records Book 1029, Page 2392, in the original 
principal amount of $10,000,000.00; and Modification filed October 11, 1991 in Official 
Records Book 1130, Page 1216, Public Records of Lake County, Florida. 

2. That certain Mortgage executed by Plantation Partnership in favor of James P. Gills 
dated August 12, 1985 and filed December 31, 1985 in Official Records Book 862, Page 
2071, in the original principal amount of $1,650,500.00; Assigned to Prudential 
Insurance Company of America filed December 31, 1985 in Official Records Book 862, 
Page 2075 and in Official Records Book 862, Page 2076; Partial Release of Mortgage 
filed March 11, 1987 in Official Records Book 91 1, Page 639; Assigned to James P. 
Gills in Official Records Book 939, Page 884 and Assigned to Sun Bank and Trust 
Company filed August 25, 1988 in Official Records Book 977, Page 2218, all of the 
Public Records of Lake County, Florida. 



ANI):  

A N I ) :  1 



AND: 

A N I ) :  



ALSO LESS AND EXCEPT TIE FOLLOWING FIVE SUBDIVISIONS: 

The P l a n t a t i o n  a t  Leesburg ,  Magnolia P o i n t e ,  P l a t  Book 32, Pages 75 t o  77; 1) 

5) THE PLANTATION AT LEESBURG, GREENTREE, P l a t  Book 32, Pages  94 t o  96. 

ALSO LESS A N D  EXCEPT: 
. 



.-. ... , , . . .- . ,  

ALSO LESS AND EXCEPT THE FOLLOWING FOUR PARCELS: 

'fhs follovlnq portion of L o t  108, TIE PLANTATION AT LEESBVRC, am 
recorded in Plat Baok  28, Pages 3 5  - 38 of tho Public Recorda or v 
L a k e  county, Florida; tho Northorly. 3.00 feet thereof vhen maAhora;d 
a t  rlght angles ffM tho Northerly,,llna of raid  Lot 108,  8 

Lot 84, THE PLANtATlOtl  kT LLESBURO, according to the plat thereof 
r w o r d r d  In Plat Book 28, Pages 3s. 36 and 37, Publlc Records of Lake 
County, Ilorida. LESS M D  * Z X C t P t :  Begin at the Northeasterly corner 
of Lot 8 4 .  The Plantation at Lecsburq. according to the plat thereof 
as recorded An Plat Book ? 8 ,  Pages 35 through 37. Public Recorda of 
Lake County, Plorida: run thence South 13 degrees 2 5 '  OS" East 80.00 
toot along the easterly lino a t  raid Lot 84 to the Southeasterly 
corner thereof: thence South 67 degrees 01' 40" West along the 
Southerly line a t  r a i d  Lot 8 4  a distance of 1 . 0 8 ' :  thence North 13 
degrees 2 5 '  05m Last 80.48 Feet parallel to and 3.04 Feet uesterly ot 
tho  eastrrly line of said Lot 84 to a point on the routherly Rlpht of 
nay of T i g e r s  Tail: t h m c r  easterly along said rlght o t  way to the 
paint of beginning. 

A portion of the Southwest 1/4 of Section 25, Township 20 
South, Range 24 East, Lake County, Florida, more particularly 
described as follows: 

For a point of refcre?:e, commence at the West 1/4 corner of 
Section 25, Towr ?hi]: 20 South, Range 24 East, Lake County, 
Florida; thence p-m3ed S 00007'11" E along the West line of 
said Section 25, G distance of 421.98 feet to the North line of the 
South 2227.00 feo. 1;' said Section 25; thence along said North 
line N 89056'36" 1; 3 distance of 1923.46 feet to the Point of 
Begiqning; thence ccntinue N 89056'36" E a distance of 41 1.36 
feet; thence run  S :'; 304'37" W a distance of 374.1 7 feet; thence 
N 25023'52' W a ci  itance 133.87 feet to the Point of Beginning. 



All of the following lots lying within the Plat of Plantation at Lccsbuq, Chsa Dcl Largo, according to tbe Plat 
t h m f  as recorded in Plat h o k  30, Paps 8,9 and 10, PubIic Rccords of Lake County, Florida: 

Lots 6, U,17, 18, 19,21,22,23,25,26,27,28,31 through 37,39,40,&, a, 45,47,52 through 
54,56,57,58, 63,67,75 through 83, 85,88,89,90,93,95,98,99,101,104 through 112,115,117, 
119 and 120. 

The following lots lying within ffie Plantation a t  -burg, acmrding l o  t h e  Mat t h m f  
Ikmk 28, Pas 35,3G m d  37, PubIic Records of Lake Comlg, Florida: 

nxorded in Plat 

Lots 28, 29, 31,34, 38, 39, 47, 50, 55, 56, 57, 61, 64, 66, 68,70, 73,76, 77, 81, M f f m q h  93, 97, 
98,102,104,107,111,11G,118,l21,l24,l26, U3,U4, U5,136, U9, l M ,  159,166,167,176,198, 
222,225,236, also induding portions of Lois36 and 106 not yet conveyed by afomncntioned owner 

The following lots lying within Plantation at  b b q ,  M l c  Grove, according to the Plat thcrmf as recorded 
in Plat Book 28, Paps 77 through 83, PubIic Records of Lake Comtp, Florida: 

Lots 4, 5, 17, 24, 25, 32, 38, 39, 52, 53, 61, 69, 73, 74, 79, 86, 88, 90,92, 99, 104, 106, 112, 1l3, 
119,120,122 through l28,l30, U3, US, 142,152,155,158,161,163,165,167,170,171,187,193, 
199,200,205,206, 207,209,210,211,214 and Tracts A through F. 

The fo110wing lo& lying within the Mantation at L c c s b q ,  Magnolia Pointc, according to the Plat L h m f  as 
nxordcd in Plat Thok 32, Pagcs 75 through 77, Public Records of Lake County, Florida: 

Lots 1,2, G through 11, 13 through 18,20 through 29,31 through X, &,a, 49,50,51,53 through 
58, GO, 61, 62, G4, 66, 67, 68, 69, 71 Umugh 78 and Trilcb A through E. 

The followinfi lots Iying within Plantation at Lceshurg, Gmtree ,  acmrding 10 the Rat t h m f  as recorded 
in R a t  Ikmk 32, Pagw 94 through 96, Public Records of Lake County, Florida: 

Lots 1 through 4, 6, 7, 9, 10, 12 through 39, 41 through 56, 58 through 64, 66 through 76, 78 
through 65 and Tracts A through F. 



ALSO TOGETHER WITH: 

'. 

I 



LAKE UTILITY COMPANY 

Wastewater Facility Plant Permit 

EXHIBIT B 



Department of 

Environmental Protection 
Lawton Chiles 

Governor 

Central District 
33 I9 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 
Virginia B. Wetherell 

Secretary 

NOTICE OF PERMIT 

LAKEWOOD DEVELOPMENT COMPANY INC 
GENERAL PARTNER FOR LAKE UTILITY COMPANY 
25201 US HIGHWAY 27 SOUTH 
LEESBURG FL 34748-9009 

ATTENTION EARL H THEILE 
PRESIDENT 

Lake County - DW 
Plantation @ Leesbura WWTF 

Enclosed is Permit Number FLA010551 to construct/operate a domestic 
wastewater facility, issued pursuant to Section(s) 403.087 and 403.0885, Florida 
Statutes. 

Any party to this Order (permit) has the right to seek judicial review of 
the permit pursuant to Section 120.68, Florida Statutes, by the- filing of a 
Notice of Appeal pursuant to Rule 9.110, Florida Rules of Appellate Procedure, 
with the Clerk of the Department in the Office of General Counsel, ,3900 
Commonwealth Boulevard, Tallahassee, Florida 32399-3000; and by filing a copy of 
the Notice of Appeal accompanied by the applicable filing fees with the 
appropriate District Court of Appeal. The Notice of Appeal must be filed within 
30 days from the date this Notice is filed with the Clerk of the Department. 

Executed in Orlando, Florida. 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

Christianne C. Ferrdro, P.E. 

Water Facilities 
gram Administrator 

DATE : c 

“Protect, Conserve and Manage Florida’s Environment and Natural Resources” 

Printed on recycled paper. 



FILING AND ACKNOWLEDGEMENT 
FILED, on this date, pursuant to 
§120.52(11), Florida Statutes, with 
the designated Department Clerk, 
receipt of which is hereby 
acknowledged. 

@- 
CCF/dj /dv 

Copies furnished to: 

John M. Florio, P.E. 
Groundwater Section 
Compliance Section 
Lake County Environmental Management 

CERTIFICATE OF SERVICE 

This is to certify that and all copies were mailed 
bef usiness on to the listed persons, 
by 

Rev. 4/91 



Department of 

Environmental Protection 
Lawton Chiles 

Governor 

Central District 
33 I 9  Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 
Virginia 9. Wetherell 

Secretary 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: 

Lakewood Development Company, Inc., 
General Partner for Lake Utility Co. 
Earl H. Theile, President 
25201 U.S. Highway 27 South 
Leesburg, FL 34748-9009 

PERMIT NUMBER 
ISSUANCE DATE: 
EXPIRATION DATE: 
FACILITY LD. NO.: 3035P00600 
PATS NUMBER: 35-249691 & 

FLAO 105 5 1 

35-263660 
GMS I D  NO.: 3035x145 12 

FACILITY: 

Plantation at Leesburg Wastewater Treatment Facility 
Plantation Boulevard off of US.  27 South 
Lake County 
Leesburg, Florida 

Latitude: 28” 24’ 41” N Longitude: 81” 52’ 45” W 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the 
Florida Administrative Code. The above named permittee is hereby authorized to operate andor construct 
the facilities shown on the application and other documents attached hereto or on file with the Department 
and made a part hereof and specifically described as follows: 

TREATMENT FACILITIES: 

An existing 0.200 MGD annual average daily flow (AADF) permitted capacity conventional activated 
sludge wastewater treatment plant consisting of influent screening, flow equalization, aeration, anoxic 
basin, re-aeration, secondary clarification, chlorination, and aerobic digestion of residuals to be expanded 
to a 0.370 MGD AADF conventional activated sludge wastewater treatment facility by the addition of a 
200,000 gallon aeration tank, a 3 1 foot diameter clarifier, chemical feed equipment, a single traveling 
bridge tertiary filter, and two 10,000 gallon chlorine contact chambers (to replace the existing single 
chamber) with: 

REUSE: 

Land Application: An existing 0.175 MGD AADF permitted capacity rapid-rate restricted access land 
application system (ROO1) consisting of two (2) percolation ponds, one (1) at 44,712 F square feet total 
wetted area and one (1) at 54,600 2 square feet total wetted area, to be re-rated to 0.232 MGD AADF with 
a 7 day maximum loading of 0.370 MGD, in accordance with Condition I.A.9. of this permit. This permit 
also authorizes construction of an expanded distribution system in the bottom of the exisiting percolation 
ponds and a 140,000 gallon lined holding pond adjacent to the south side of the percolation ponds. Land 
application system ROO1 is located approximately at latitude 28” 24’ 41” N, longitude 81” 52’ 45” W. 

“Protect, Conserve ond Manage Florida’s Environment and Natural Resources” 

Printed on recycled paper 



REUSE: 

Land Application: A new 0.370 MGD AADF permitted capacity slow-rate public access land 
application system (R002) consisting of irrigation of 150 acres at the existing Plantation at Leesburg Golf 
Course. This permit authorizes construction of a reclaimed water imgation pond, pump station and 
distribution system. Land application system ROO2 is located approximately at latitude 28” 24’ 39” N, 
longitude 8 1 O  52’ 45” W. 

I N  ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in 
Pages 1 through 23 of this permit, including the enclosed Discharge Monitoring Report (DMR), Ground 
Water Monitoring Report (GWMR) and wetland monitoring plan. 

This permit supersedes and replaces the present operating permit DO3 5-23 3 93 3, which is now considered 
null and void. 

2 



L RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application System - Percolation Ponds 

1. During the period beginning on the issuance date and lasting through the expiration date of t h i s  permit, the permittee is authorized to land apply 
reclaimed water from percolation pond Reuse System ROO 1. Such reuse shall be limited and monitored by the permittee as specified below: 162- 
600, 6-8-93], 162-601,5-31-931, ps-61 0, 4-2-90] 

3 



2. Reclaimed Water samples shall be taken at the monitoring site locations listed in Permit Condition I. 
A. 1. and as described below: 

3. Parameters which must be monitored as a result of a ground water discharge (i.e., underground 
injection or land application system) shall be analyzed in accordance with Chapter 62-601, F.A.C. 
[62-620.610(18), 11-29-94] 

4. The permittee shall provide safe access points for obtaining representative influent, reclaimed water, 
and effluent samples which are required by this permit. [62-601.500(5), 5-31-93] 

5. Flow meters and totalizers utilized to measure flow shall be calibrated at least annually. The operator 
shall record the times during which the flow is being sent to ROO1 and flows calculated from the 
meter readings during those times for recording daily (or monthly) flow on the Discharge Monitoring 
Report (DMR). [62-601.200(17) and .500(6), 5-31-93] 

6. The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not 
exceed 200 per 100 mL. of reclaimed water sample. The geometric mean of the fecal coliform values 
for a minimum of 10 samples of reclaimed water, each collected on a separate day during a period of 
30 consecutive days (monthly), shall not exceed 200 per 100 mL of sample. No more than 10 percent 
of the samples collected during a period of 30 consecutive days shall exceed 400 fecal coliform values 
per 100 mL of sample. Any one sample shall not exceed 800 fecal coliform values per 100 mL of 
sample. [62-600.440(4)(~), 6-8-93] 

7 .  A minimum of 0.5 mg/L total residual chlorine must be maintained for a minimum contact time of 15 
minutes based on peak hourly flow for discharge to the percolation pond. [62-600.440(4)@), 6-8-93] 

Nitrate nitrogen (NO3 ) concentration in the water discharged to the percolation ponds shall not 
exceed 12.0 m a ,  or as required to comply with Chapter 62-610, F.A.C. [62-610.510, 4-2-90] 

8. 

9. Flows to the land application system ROO1, percolation ponds, shall not exceed 0.232 MGD on an 
average annual basis. Flows of up to 0.370 MGD shall be allowed intermittently for a period not to 
exceed seven (7) consecutive days. 

4 



I RECLAlMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (Continued) 

B. Reuse and Land Application System - Public Access Irrigation 

1. During the period beginning upon placing the reuse facilities into operation and lasting through the expiration date of this permit, the permittee is 
authorized to land apply reclaimed water from public access imgation Reuse System R002. Such reuse shall be limited and monitored by the 